CONTENTS

A. Machinebody ........coviiiiiiiiiiiiiiiiiiiii., 1
B. Upper shaft and needle bar mechanism ............. 3
Cl. Feedmechanism ..........ccoiiiiiiiiiininnennnnns 5
C2. Feedmechanism ............ccoiiiiiiiinnnnnnnn, 7
C3.Feedmechanism ...........ccciviiiiierennnnnnnns 9
C4. Feedmechanism ..........coiiiiiiiiiiiiinnnnnnn 11
D. Presser foot lifter mechanism ...................... 13
E. Thread wipermechanism ......................... 13
F. Lower shaftmechanism ...................c0vvuns. 15
G. Lubrication ........ccoiiiiiiiiiiereinnnionnennns 17
H. Threadingmechanism ................ccovevvennn. 19
J. Bobbin winder mechanism ........................ 21
K. Thread trimmer mechanism ..............cco0o..n. 23
L. Thread nipper mechanism ........................ 27
M. Synchronizer ............c.oiiiiiiiiiiiiiiiiiiinnn 27
N1. Control box mechanism ..................cc.o.... 29
N2. Control box mechanism ........................... 33
P. Power supply equipment mechanism ............... 37
Q. Printed circuit board mechanism .................. 39
R.Powertable ........ccooiiiiiiiiiiiiiiiiiiiiiat, 39
S1. Foot switch pedal mechanism ...................... 41
S2. Foot switch pedal mechanism ...................... 43
Z. ACCESSOTIES ....ovvvreerreennnneeeeennneeennnnenns 45

DIFFERENTPARTSLIST .........ccoviiinnnne.. 49



. ERBA{R / Machine body / Maschinengehéuse / Corps de la machine / Cuerpo de la maquina

A . =1kB8{% / Machine body / Maschinengehéause / Corps de la machine / Cuerpo de la méquina

-1-

REF.NO. CODE QTY ELAAq NAME OF PARTS RM

1 104450109 S5|dat>-8 RUBBERCAP, 8
2 104821009 1|dat 105 RUBBER CAP, 10.5
3 117934009 1346t 135 RUBBERCAP, 13.5
4 140392009 211074 OILCAP
5 104450109 2|dLatr8 RUBBER CAP, 8
6 104449009 1|34+t 155 RUBBER CAP, 15.5
7 $37915009 1|~y FAI8=R BED COVER(R)
8 $37916009 1~y KaR—L BED COVER(L)
9 106629002 8| xxT437 SCREW, SM4.37
10 062681012 2|+~ 3437-40X10 SCREW, PAN SM4.37-40X10
1" 523337009 1|d46+>185 RUBBER CAP, 18.5
12 $37917009 1|x>14893% FACE PLATE ASSY
12-1 $37918009 1214 FACE PLATE
12-2 $37919000 PR & PAGE 7 PACKING
12-3 117934009 1|dat135 RUBBER CAP, 13.5
13 060670812 3|/%1 > K357-40X8 SCREW, BIND M3.57-40X8
16 062670512 2|4 ~3357-40%5 SCREW, PAN SM3.57-40X5
17 152842009 HEF S/ AL ] LARGE SHUTTLE HOOK COVER ASSY
18 145480101 2|4 %635 SHOULDER SCREW, SM6.35
19 109239002 2|FINxHFH2 WASHER, WAVE SPRING
20 $37920009 1|7 ELHi- THREAD TAKE-UP COVER
21 062680612 1|+~ 14.37-40X6 SCREW, PAN SM4.37-40X6
22 $20164009 1|Tate13 RUBBER CAP, 13
<B430E,B433E>
15-1 $36684001 1|\ 714H-FK73 EYE GUARD ASSY
15-1-1 $36691001 1P H-—FrUYTL273 EYE GUARD SET PLATE ASSY
15-1-1-1 $34844001 1|74 Hi—-KbUYr14 EYE GUARD SET PLATE

5 1-1-2 $34845001 1NPAH-—KEHT EYE GUARD BASE

5-1-1-3 $36071001 1Pt H-FYF1Y EYE GUARD SCREW

15 1-1-4 $36070001 PLH-FERINR EYE GUARD SPRING
15-1-1-5 106129002 1]V +357 NUT, SM3.57
15-1-2 153098000 1P1H-FK EYE GUARD

5-1-3 100257010 2| 4x%T357 SCREW, M3.57
15-1-4 106129002 2|+ k357 NUT, SM3.57

<B431E>
15-2 $36685101 1714 -FK23 EYE GUARD ASSY
15-2-1 $36686101 1|7 H—FHH4IT 12 EYE GUARD SUPPORT PLATE
15-2-2 143966001 1|71 H-F EYE GUARD
15-2-3 062660712 2|+ ~3318-40X7 CREW, PAN SM3.18-40X7
15-2-4 025660132 2|eS3¥Hx33.18 WASHER, PLAINS 3.18
15-2-5 021660102 2|+ b1 2318 NUT, 1 M3.18

118-230-050 118-Z30-050




B. L - ¢1#ERA{R / Upper shaft and needle bar mechanism / Obere Welle und

Nadelstangenvorrichtung / Mécanisme de arbre supérieur et barra a aiguille / Mecanismo

B . L#f - $t#BY% / Upper shaft and needle bar mechanism / Obere Welle und
Nadelstangenvorrichtung / Mécanisme de arbre supérieur et barra a aiguille / Mecanismo

del eie suneriarvla harra de aguaia del eie cunerior v la harra de aguaia
REF.NO. CODE QTY B Xq NAME OF PARTS R
1 $37923001 1Wo2v% UPPER SHAFT
9——@ 2 153040001 1\o5>70vF73 CRANK ROD ASSY
2-1 144712001 2|2 xxT476 SCREW 4.76
3 $10038001 199237 22 LF UPPER SHAFT BUSH (F)
4 014780622 1|7+ AXT6357F 32 SET SCREW, SOCKET (CP) SM6.35
5 140726000 1T X2 0M UPPER SHAFT BUSH (M)
6 072630260 1|~71) > 76302vV BALL BEARING 6302VV
7 048150142 1\rx22939C15 RETAINING RING, C15
8 S$38035009 1\7=-1J23 PULLEY ASSY
9 014760622 2(7F X 2%595 SET SCREW, SOCKET (CP) SM5.95
10 152231000 1MoV TP195>9 COUNTER WEIGHT
11 100250001 11ox%2714 SCREW, SM7.14
12 014770622 2(7F b x%TU6357K2 SET SCREW, SOCKET (CP) SM6.35
13 101706001 1 x%2635 SET SCREW, SM6.35
14 $37925001 VAV E: Sy RV A ] THREAD TAKE-UP LEVER ASSY
14-1 153330101 1\ E23 THREAD TAKE-UP ASSY
14-2 152236001 1o By oy THREAD TAKE-UP SUPPORT STUD
14-3 152237001 1INV ESTZ2 NEEDLE BAR CRANK
14-4 132051001 1+ %2I357L SCREW, FLAT SM3.57L
14-5 152238001 HAVE A THREAD TAKE-UP LEVER
14-6 $37926001 AV E R NEEDLE BAR CLAMP
14-7 062680812 1|#~2437-20x8 SCREW, PAN SM4.37-40X8
15 014780622 17+ xxT6357HK32 SET SCREW, SOCKET (CP) SM6.35
16 102630001 I AV E o0 o i K = i 4 NEEDLE BAR GUIDE SLIDE BLOCK
17 $37927000 AV E o v 7% ok g NEEDLE BAR GUIDE
18 100242003 2|2 x%2357 SCREW, SM3.57
19 155578000 =P OIL CAP
20 152240101 1INV EHA NEEDLE BAR (A)
21 144458001 1\7a<y% 232357 SET SCREW, SM3.57
22 152242001 AV SR &PV NEEDLE BARBUSH (U)
23 152243001 TINUKRSG 220D NEEDLE BAR BUSH (D)
24 X 112321y NEEDLE
<B430E . k
B433E> =AY
& o f
21 & =
) 13
24 <B%1E> -]
” o
218497 17 o
118-230-123 118-230-123




C1. #')BfR/Feed mechanism/Transportvorrichtung/Mécanisme de I'entrainement/ C1. ') M{%k/Feed mechanism/Transportvorrichtung/Mécanisme de |'entrainement/
Mecanismo de la alimentacién Mecanismo de la.alimentacion
REF.NO. CODE [qQTy ELAq NAME OF PARTS RM
1 $37930001 | 1[xtsvuLs—u3 X FEED LEVER ASSY
15 14 1-1 $37931001 | 1[x#svLs— X FEED LEVER
1-2 153041001 IEEECDELERLE TACK LENGTH SLIDE BLOCK ASSY
16 1-3 151602002 | 1|k 22437 SET SCREW, M4.37
1-4 153924001 | 1|7zt FELT
30 1-5 108802001 | 1|7 3 £ E4xa WICK 4X4 (L = 250)
1-6 $37932001 | 1|#2unazn FEED CAM ROLLER
18 1-7 $37933001 NE=PZ, ROLLER SHAFT
: 1-8 014760622 | 1|7+ rxxus595 SET SCREW, SOCKET (CP) SM5.95
33 @‘ @!} 2 $37934001 txt2uL—xa0 X FEED LEVER BUSH
3 183493001 Hrousseyrns—ss FEED SHAFT SET COLLAR ASSY
3-1 509212001 ey rns- SET SCREW COLLAR
3-2 101706001 | 2|rx2635 SET SCREW, SM6.35
4 $37935001 1lyxovLii—23 Y FEED LEVER ASSY
34 g 2130 29 28 30 4-1 $37936001 1lyxo L= Y FEED LEVER
4-2 $37932001 HETPETA=L= FEED CAM ROLLER
35 4-3 $37933001 HE=PZ ROLLER SHAFT
23 22 24 20 4-4 014760622 | 1|7+ K x %595 SET SCREW, SOCKET (CP) SM5.95
5 152759001 | 1|s57440v% TACK WIDTH FEED SHAFT
6 014760622 | 1|7+ rx2s595 SET SCREW, SOCKET (CP) SM5.95
e, J 7 152760001 HaesxrouLK=32 TACK WIDTH LEVER SHAFT
8 048180142 | 1|rx7v73a%cis RETAINING RING, C18
36— 9 152756001 | 2|z5 =2 r¥Hx1s THRUST WASHER 18
Q 10 014760622 | 1|7+ + A% U595 SET SCREW, SOCKET (CP) SM5.95
N 11 $37937001 | 1|x2unarssv e FEED CAM BRACKET
S 12 $37938001 MEXDEYA" FEED CAM X
13 014760622 | 2|7+t x2xus595 SET SCREW, SOCKET (CP) SM5.95
14 $37939001 1ravsy CAM SHAFT
15 048060342 | 1|+ x7E6 RETAINING RING, E6
16 070688850 | 2|% <™ 7 6882ZNR BALL BEARING 688ZZNR
17 $37940001 | 2|r¥xxr> LOCATORPIN
18 062681012 | 2|+ ~2437-40x10 SCREW, PAN SM4.37-40X10
19 $37937001 | 1|r2uras55v FEED CAM BRACKET
20 $37941001 | 1|r7unsay FEED CAM Y
21 014760622 | 2|7+ rx%Us595 SET SCREW, SOCKET (CP) SM5.95
22 $37939001 | 1|pavs CAM SHAFT
23 048060342 | 1|k x7E6 RETAINING RING, E6
24 070688850 | 2|2 < %™ res8zzNR BALL BEARING 688ZZNR
25 $37940001 | 2|r¥xxe> LOCATORPIN
26 062681012 |  2|+~2437-20x10 SCREW, PAN SM4.37-40X10
27 $37942000 | 2|nvrussnTs COUPLING HUB 8
28 $37943000 | 2{nv 7V 91 TJ63s COUPLING HUB 6.35
29 $37944000 | 2{nvyFULFrN—# COUPLING SPACER
30 014760622 | 8|7+ rx %595 SET SCREW, SOCKET (CP) SM5.95
33 $37946001 | 2|t vusrr7o kY FEED HOME POSITION DOG
34 062300512 | 2|+~23xs SCREW, PAN M3X5
35 $37947001 | 2|r> e 4—ruvsr12  |HOMEPOSITION SENSOR SET PLATE
36 062680612 | 2|+ ~74.37-20x6 SCREW, PAN SM4.37-40X6
118-230-202 118-230-202




Cc2.

3% 1) B& / Feed mechanism / Transportvorrichtung / Mécanisme de I'entrainement/
Mecanismo de la alimentacién

C2. %' BI{%/Feed mechanism/Transportvorrichtung/Mécanisme de |'entrainement/
Mecanismo de la alimentacién

-

<B430E>

37-13

374Gy 8-37-1

e —

118-Z30-202

REF.NO. CODE Q'TY B XA NAME OF PARTS RM
<B430E>
31 $37945051 A2 DHELTPoF115 FEED BAR GUIDE PLATE
32 145318001 8l Axa37 SCREW, SM4.37
37 X 1A#4TH5F7 3 PRESSER ARM ASSY
37-1 152768009 HER = PRESSER ARM
37-2 $37949001 Ay Iy FL/A-R PRESSER ARM LEVER (R)
37-3 $37950001 1Ay FL/—L PRESSER ARM LEVER (L)
37-4 $34839001 1Ay FLin-24 PRESSER ARM LEVER SHAFT
37-5 116629001 2|95 % WASHER
37-6 048050342 2|k XATES RETAINING RING, E5
37-7 014760622 1|7+ x%T595 SET SCREW, SOCKET (CP) SM5.95
37-8 X 1[4 T7 IR PRESSER FOOT (R)
37-9 X A4z 7L PRESSER FOOT (L)
37-10 152783001 21T 7Y I 12A PRESSER FOOT GUIDE PLATE (A)
37-11 152784001 NAHYIFPIAHI 1428 PRESSER FOOR GUIDE PLATE (B)
37-12 107038003 6|¥5 %357 SCREW, FLAT SM3.57
37-13 $37951001 21X I FLIN—14 PRESSER ARM LEVER PLATE
37-14 146354001 2|1 H % WASHER, PLAIN 5
37-15 018500822 2|7+ K +5X8 BOLT, SOCKET M5X8
37-16 153570001 2|4 TN xF7F1AOYE SPRING GUIDE ROD
37-17 145478101 214223476 SHOULDER SCREW, SM4.76
37-18 X 2|AH TR SPRING, EXTENSION
37-19 152788000 214 TRz HLY SPRING COLLAR
37-20 153567000 2|14 TxHS— SPRING COLLAR
37-21 156495001 1M74H—#H-F FINGER GUARD
37-22 062671012 2|+ ~2357-40X10 SCREW, PAN M3.57-40X10
38 152769001 MEFAE &G/ FEED BRACKET ASSY
38-1 152771000 21x 7081 HhH WASHER
38-2 152773000 HEamxLTYoa x50 BUSH
38-3 141331001 M*xzmx7va BUSH
39 152772001 2|h ¥ WASHER
40 071047650 2|39 %1316 BEARING BALL 3/16
41 025060232 2|ES¥HxFIIE WASHER, PLAIN M 6
42 017761412 2[# r595x14 BOLT, M5.95X14
43 153057002 21x 701842 SCREW, SOCKET SM4.37
44 153035000 NAHIHFTITIb PRESSER ARM FELT
45 X EAEE FEED PLATE

118-Z30-202




C3. ¥')B){%/Feed mechanism/Transportvorrichtung/Mécanisme de I'entrainement /

Mecanismo de la alimentacién

C3. ') {%/Feed mechanism/Transportvorrichtung/Mécanisme de I'entrainement/
Mecanismo de {a alimentacién

<B431E>

37-16

118-730-202

-10-

REF.NO. CODE Q'TY ELAA NAME OF PARTS RM
<B431E>
31 $37945051 HEFAE RGP R R FEED BAR GUIDE PLATE
32 145318001 8l x2437 SCREW, SM4.37
37 X 1AHTH 57U 3431 PRESSER ARM ASSY 431
37-1 159826009 1|#4T5F7 30 PRESSER ARM ASSY
37-1-1 159825009 1|44 Ty 57431 PRESSER ARM 431
37-1-2 159827001 21¥ 4T P AYIT 1428 PRESSER FOOT GUIDE PLATE (B)
37-1-3 062671212 4|+~ 2357-40X12 SCREW, PAN M3.57-40X12
37-2 154413001 1AH4ITyFL/S—A PRESSER ARM LEVER (A)
37-3 $41230001 1xHTyFL/X—8B PRESSER ARM LEVER (B)
37-4 154415001 1| A4y FLi—-C PRESSER ARM LEVER (C)
37-5 153944001 L= 280 LEVER SHAFT BUSH
37-6 014760622 1|7+ M X X595 SET SCREW, SOCKET SM5.95
37-7 140407002 1| H % WASHER
37-8 018500822 1|7+ K bsxs BOLT, SOCKET M5X8
379 014770622 2|7+ b AXT6357 K3 SET SCREW, SOCKET (CP) SM6.35
37-10 X 1|+ T 783 PRESSER FOOT 431
37-13 $37951001 A9 FLIA—-14 PRESSER ARM LEVER PLATE
37-14 140407002 b EES WASHER
37-15 018500822 117+ # 1 b5xs BOLT, SOCKET M5X8
37-16 159828001 1 AH4T"x7oF+40y KB GUIDE ROD (B)
37-17 145478101 e xva76 SHOULDER SCREW, SM4.76
37-18 154418001 14T/ %83 SPRING 431
37-19 152788000 1A nxhoH SPRING COLLAR
37-20 153567000 1| A4z nRzn5- SPRING COLLAR
38 152769001 HERFAEEEE FEED BRACKET ASSY
38-1 152771000 21¥9UF1hY WASHER
38-2 152773000 12y xrFyvaxsi BUSH
38-3 141331001 1*xaxyxr7Fa BUSH
39 152772001 2|h ¥ WASHER
40 071047650 2|3y ¥ 2193/16 BEARING BALL 3/16
41 025060232 2|1ESHHXFIY6 WASHER, PLAIN M 6
42 017761412 2% I h595X14 BOLT, M5.95X14
43 153057002 VAR AR DB E S SCREW, SOCKET SM4.37
44 153035000 1f#4IT9577IT)b PRESSER ARM FELT
45 X EFAEE R FEED PLATE 431

118-230-202




c4.

1% ') B3f% / Feed mechanism / Transportvorrichtung / Mécanisme de I'entrainement/ Cc4. PR /Feed mechanism/Transportvorrichtung / Mécanisme de I’entrainement /
Mecanismo de la alimentacién

Mecanismo de la alimentacion

<B433E>

L e — — ——

_________ - 37-2

118-230-202

-12-

REF.NO. CODE |QTY ErAq NAME OF PARTS RM
<B433E>
31 $41236001 1AoUd17L+11%433 FEED BAR GUIDE PLATE
32 145318001 8|y xxva37 SCREW, SM4.37
37 Pg 1|x4I9Fs3A PRESSER ARM ASSY (A)
37-1 152768009 HER E o E PRESSER ARM
$37949001 1|4 FLIR=R PRESSER ARM LEVER (R)
| 37-3 $37950001 A4 FLA—L PRESSER ARM LEVER (L)
I 37-4 $34839001 HAH I FLR-SY PRESSER ARM LEVER SHAFT
37-5 116629001 2|9 H % WASHER
| 37-6 048050342 2|~ xTE5 RETAINING RING, E5
I 37-7 014760622 1|74 + 2323595 SET SCREW, SOCKET (CP) SM5.95
| 37-8 156006001 2147 PRESSER FOOT
| 37-10 152783001 29T 7oA I 12A PRESSER FOOT GUIDE PLATE (A)
| 37-11 152784001 1|A4TP 49T 148 PRESSER FOOR GUIDE PLATE (B)
37-12 107038003 6|435%v357 SCREW, FLATSM3.57
| 37-13 $37951001 2|y FLii—14 PRESSER ARM LEVER PLATE
| 37-14 146354001 2| H % WASHER, PLAIN 5
37-15 018500822 2|7+ £ r5x8 BOLT, SOCKET M5X8
| 37-16 153570001 2|A4 TR FLF4OVE SPRING GUIDE ROD
| 37-17 145478101 2|42 %476 SHOULDER SCREW, SM4.76
37-18 X 2|+ 4Tz SPRING, EXTENSION
| 37-19 152788000 | 2|xvTsiznoy SPRING COLLAR
| 37-20 153567000 2|34 T2 05— SPRING COLLAR
| 38 541243001 1|2 U442 3433 FEED BRACKET ASSY 433
38-1 153377001 2|aoA3x178 ROLLER A 3X17.8
J 38-2 153378001 EXDE Eg=1= FEED GUIDE ROLLER
38-3 152773000 122y xTyoaxan BUSH
38-4 141331001 HEELEOPEPE! BUSH
38-5 148133001 2|aoA ROLLER
39 153383001 I EA LR o FEED BRACKET WASHER
40 153384001 2lusr—+-413 RETAINER ASSY
40-1 153385000 2lUF—+ RETAINER
40-2 071023850 | 22{a~ %2332 BEARING BALL 3/32
41 $41234001 HEXDE SO X FEED BAR GUIDE SHAFT
42 071047650 2lavxayine BEARING BALL, 3/16
43 $41235001 HEEERDE X ERLEE TACK LENGTH REGULATOR BLOCK
45 153391001 HEZDE S 7AtHE FEED GUIDE COVER (L)
46 $41237001 HHERET TS 2 COVER SUPPORT STAND
47 062670512 1{3~2357-40X5 SCREW, PAN SM3.57-40X5
48 025060232 2leS5¥HxFave WASHER, PLAIN M6
49 017761412 2| k5.95x14 BOLT, SM 5.95X14
50 017680512 2| %L r437%5 BOLT, SM 4.37X5
51 153035000 HER F - E o E S AN PRESSER ARM FELT
52 017680512 2|K v F4.37X5 BOLT, SM 4.37X5
53 $41352001 214155 7433-1(P=1) WORK CLAMP PRESSER BLANK 433-1(P=1)
54 $41354001 2|29 41495>44331(p=1) |FEED PLATE BLANK 433-1(P=1)
<#7%3>/5—Y/OPTION PARTS >
53 $41353001 2|44 IT75 4433-2(P=15) WORK CLAMP PRESSER BLANK 433-2(P=1.5)
54 541355001 2144214552 4433-2(P=1.5) |FEED PLATE BLANK 433-2(P=1.5)
118-230-202




D . 8T L4 B{% /Presser foot lifter mechanism / Stoffhalterhebervorrichtung / Mécanisme de

D.# I LA B3%/Presser foot lifter mechanism / Stoffhalterhebervorrichtung / Mécanisme de

leveur du pinceur / Mecanismo del levantador de ménsula de trabajo leveur du pinceur / Mecanismo del levantador de ménsula de trabaio
REF.NO. CODE |qTY ELxq NAME OF PARTS RM
16—§ 1 537961001 1u>sa LINK A
! 2 $37962001 | 1[{u>%s LINK B
: 3 $37963001 | 1|u>uc LINK C
4 $37964001 | 1ju>vvsa LINK SHAFT A
5 $37965001 | 1|u>s e LINK SHAFT B
6 $37966001 | 1|u>2vsc LINK SHAFT C
7 $37967001 | 1{U>2 4D LINK SHAFT D
8 100281001 | 6|## WASHER
9 $37968001 | 6|x+vrE>s SNAP PIN
10 $19662001 | 2[zxrv7E>s SNAP PIN
12 $37970050 | 1|#vTfzavxsu BUSH FOR PRESSER PLATE
13 014680622 | 1|7+ kx2v4a377 K3 SET SCREW, SOCKET (CP) M4.37
15 $37971001 | 1|e>#a o SENSOR MOUNT
16 062680612 |  1|+~2437-20%6 SCREW, PAN SM4.37-40X6
17 $37972001 | 1|er#H>F12 SENSOR PERCEIVE PLATE
18 018300636 | 17+ %1 k3x6 BOLT, SOCKET M3X6
19 $37973001 | 1|[vis1rruvsras SOLENOID SETTING PLATE
20 106629002 | 4|y x %437 SCREW, SM4.37
21 100645003 | 4|##2 WASHER
22 $37974000 | 1|#¥IFsrz by~ PRESSER BAR LIFTER LEVER RUBBER
23 013781012 | 2{rx %6357 #3 SET SCREW, (CP) SM6.35
<B430E>
<B4siE> 11-1 $37969001 | 1[#¥xT 1% PRESSER PLATE
14 $10105001 | 1|U>2E K53 SPRING
<B431E>
<B430E> , 11-2 $41231001 | 1|44 1 %431 PRESSER PLATE, 431
11-2 24 14 $10105001 | 1|{u>sErY/x SPRING
11-1 - <B433E>
/ 11-3 541238001 | 1]|+¥T 1%L PRESSER PLATE, L
25*5 11-3 14 $40926001 1urrERYI%B SPRING B
24 $41239001 | 2{7rrrvv12 GUIDE SHAFT, 12
25 018501036 | 2|77 %L k5x10 BOLT, SOCKET M5X10
26 $10103001 2|F-nFya BALL BUSH
118-230-204 27 048200142 | 2|t x7 ¥ %320 RETAINING RING, C20
E. %3A- B{% / Thread wiper mechanism / Fadenwischvorrichtung / Mécanisme de tire-fil / 118.230-204
ni impi rde hi
Mecanismo del limpiador de hilo E. %3. B{% / Thread wiper mechanism / Fadenwischvorrichtung / Mécanisme de tire-fil /
3 10 Mecanismo del limpiaderde hilo
i—8 REF.NO. CODE [qTY £ A1 NAME OF PARTS RM
> 1 $38023001 | 1[74/x=2 kLN THREAD WIPER DRIVING LEVER
’ 2 152822001 | 1|74/5=9% THREAD WIPER SHAFT
3 025770232 | 1|eS5¥#2F39635 WASHER, PLAIN M 6.35
4 048040342 | 1|~ x7Ea RETAINING RING, E4
5 014680622 | 1|7+ hx 2 ¥4377 %3 SET SCREW, SOCKET (CP) SM4.37
6 $38024001 | 1|71 /x—OYEYY THREAD WIPER ROD SHAFT
7 $38025001 [ 1|71/x—nvEs3 THREAD WIPER ROD ASSY
8 014680622 | 1|7+ hx 22377 %3 SET SCREW, SOCKET (CP) SM4.37
9 048060342 | 1|+ x7E6 RETAINING RING, E6
10 116629001 | 2|¥# % WASHER
11 152823001 | 1|71/5—9F23 THREAD WIPER ARM ASSY
12 048030342 | 1|~ x7E3 RETAINING RING, E3
13 152827009 | 1|+ 1a%ue> OIL CAP
14 014710522 | 1|7+ hxxva760 %3 SET SCREW, SOCKET (CP) M4.76
17 025350132 | 1|eS¥#2v3v WASHER, PLAIN $ 3.5
<B430E> <B431E . B433E> <B430E>
11 152823001 | 1|71/¢-9543 THREAD WIPER ARM ASSY
16-1  15-1 16-2 15-2 15-1 156206001 1|7 17¢-n THREAD WIPER (A)
ém 16-1 062670512 | 1|+ ~2357-40x5 SCREW, PAN SM3.57-40X5
<B431E>
Iy 11 $41284001 | 1|74/i-m=43 THREAD WIPER ARM ASSY
$ 15-2 $00926101 | 1|71 H—-#—k FINGER GUARD
v 16-2 062670512 | 1|+ ~2357-40x5 SCREW, PAN M3.57-40X5
A <B433E>
11 152823001 | 1]|71/5=w5773 THREAD WIPER ARM ASSY
15-2 $00926101 | 1|71~ s—-#i—F FINGER GUARD
16-2 062670512 | 1|+ ~=2357-40x5 SCREW, PAN M3.57-40X5
118-230-405

13-

118-230-405

-14-




F. T#hB3% / Lower shaft mechanism / Untere Welle / Mécanisme de I'arbre inférieur/
Mecanismo del eje inferior

Mecanismo del eje inferior

F. T#iB9{% / Lower shaft mechanism / Untere Welle / Mécanisme de |'arbre inférieur/

REF.NO. CODE [qTY B XA NAME OF PARTS RME
1 141786001 | 1|45 o0V ksr 3y CRANK ROD STUD SCREW
2 2 100090004 | 1|¥v k7.4 NUT, SM7.14
3 014680622 | 1|7+ rx2va379 %3 SET SCREW, SOCKET (CP) SM4.37
————————— é 4 152245001 | 1|3~ ko xv ROCK GEAR
5 $37978051 | 1|awrmxvysy ROCK GEAR SHAFT
- 6 181995001 | 1|tV r#»5-43 SET SCREW COLLAR ASSY
-2 AN 6-1 101706001 | 2|+ x2v63s SET SCREW, SM6.35
2 N\ 7 014760622 | 1|7+ rxxvs95 SET SCREW, SOCKET (CP) SM5.95
/‘T 8 $37979101 | 1lv5v543 LOWER SHAFT ASSY
— I 9 $37981051 | 1|vav5 450 LOWER SHAFT BUSH
: | 014760622 | 1|7+t 22595 SET SCREW, SOCKET (CP) SM5.95
A | 152678001 | 1|nvF3mtvss SHUTTLE HOOK ADJUST STUD
R ! 081003670 | 1[ou>spws O RING, PW3
| 503704002 | 1|evrns-23 SET SCREW COLLAR ASSY
] 0 l 13-1 014770622 | 2|7+ rx2ve3sv %3 SET SCREW, SOCKET (CP) SM6.35
4-4 K | X 1Athes13 SHUTTLE RACE BASE ASSY
/l | 14-1 X Arnvaq SHUTTLE RACE BASE
R 14-514-614-7 | 14-2 502429101 | 1|nvv1t7ora SHUTTLE RACE THREAD GUIDE
-3 R | 14-3 062660412 | 2|+ ~a318-40%4 SCREW, PAN SM3.18-40X4
] 14-4 152683001 | 2|#xn=bUYsY 2 LARGE SHUTTLE HOOK SET CLAW
- 14-5 152684101 | 2|#xh= rUv iz SPRING
14-6 402887001 | 2|## %32 WASHER, 3.2
14-7 062660712 | 2|3 ~a318-40x7 SCREW, PAN SM3.18-40X7
14-8 153050000 | 2|r*n=sc17TAk SHUTTLE RACE BASE FELT
~ 14-9 502877000 | 2|7 3 Eaxa WICK 4X4 (L = 350)
@ 014760622 | 1|7+ rx2Us595 SET SCREW, SOCKET (CP) SM5.95
152678001 | 1|nvF3mtvss SHUTTLE HOOK ADJUST STUD
? 081003670 | 1lou>sprws3 O RING, PW3
048080342 | 1|+ x7es RETAINING RING, E8
15 16 17 152681201 | 1{K5 15— DRIVER
018501422 | 1|7+ #w rsx14 BOLT, SOCKET M5X14
X At n= LARGE SHUTTLE HOOK
X 1#nr- INNER ROTARY HOOK
120438001 | 1|3vv*e> DOWEL PIN
159610201 | 1|#E>s—223A BOBBIN CASE ASSY (A)
24-1 154339001 | 1|&Essr—2F39 8% TENSION SPRING
24-2 154341001 | 1|KE>r—2K22Y SCREW
24-3 159612001 | 1|ows#m oz BOBBIN TENSION SPRING
159613001 | 1|xe> BOBBIN
118-230-305 118-230-305



. ¥R MR / Lubrication / Schmierung / Lubrification / Lubricacion

G . ¥;H78/B ™R / Lubrication / Schmierung / Lubrification / Lubricacion

REF.NO. CODE Q'TY Er X4 NAME OF PARTS RVY
1 152948001 HATLEY T K OIL WINDOW
2 S07333001 HERS/ XA IAL A OIL FEEDING PIPE (S)
3 S07456000 1|lEz=WFa-7 OIL TUBE (L= 160)
4 148738000 1173% WICK
5 107149001 17Tk FELT
6 $37983001 NP PEEELEE S WICK SUPPORT
7 062680612 1|+ ~24.37-40X6 SCREW, PAN SM4.37-40X6
8 025680232 1les¥H2Faya37 WASHER, PLAIN SM4.37
9 028680242 1[N 24 #H %2-437 WASHER, SPRING 2 SM4.37
10 $10478000 1oy kxahzozb FELT
7 1 $34986000 1leznsa-7 OIL TUBE(L=135)
& 12 153920001 17 3 e Eaxa WICK 4X4 (L= 300)
9 4412 10 9 13 107149001 117zt FELT
14 $21527001 1|FrEsFaayH4T WICK SUPPORT
15 $10162201 IAVE SrR=E 5k e o WICK SUPPORT
16 060670512 1184 > K357-40X5 SCREW, BIND SM3.57-40X5
17 $37984000 R S=9F 3= OIL TUBE
18 $18093100 1|7 2 %axa WICK 4X4
19 153562001 1less3E% FLAT WICK (L = 150)
20 151927001 195vyF7T b CLUTCH FELT
21 104567001 1(72eF44T WICK SUPPORT
22 159565000 17 3 EE2.5X150 WICK (L = 150)
23 $37985000 121475 7TI b FELT
24 $37986000 1leznsa-7 OILTUBE
25 $18093100 17 2 e ®4axa WICK 4X4
26 145547001 1|Fa-FHhLg TUBE HOLDER
27 062670512 1] ~2357-40X5 SCREW, PAN SM3.57-40X5
28 $37987001 1No8To9%21ya14y4I FELT SUPPORT
29 $37988000 1o %292 7T00 b FELT
30 062680612 1|3 ~24.37-40X6 SCREW, PAN SM4.37-40X6
31 $09043000 17z b FELT
1 32 152948001 IREESZ VA4 OIL WINDOW
34 $34983000 1leznxra-7 OIL TUBE (L= 160)
= 35 $34986000 1le=nyz-7 OILTUBE (L= 135)
/ 36 $34982000 1|lE=nFa-—7 OILTUBE (L=70)
37 153920001 117 3 £ Eaxa WICK 4X4 (L=300)
38 152969001 1fJa—-rH4HyIH% CORD SUPPORT
39 062670512 1|+ ~357-40X5 SCREW, PAN SM3.57-40X5
40 148738000 1l7z:e% WICK
41 148738000 173:e=x WICK
42 152956001 117 3 Exax4 WICK 4X4 (L =500)
44 228475000 3|7/ Y V78 F1.9X80 BINDER
32 37 36 35
118-230-350 118-Z30-350

-17-

-18-




H . %i8 > B{% / Threading mechanism / Fadenfuhrungsvorrichtung / Mécanisme de I'enfilage /

Mecanismo del enhebrado

H . %i& o Bk / Threading mechanism / Fadenfiihrungsvorrichtung / Mécanisme de I'enfilage /

-20-

Mecanismo del enhebrado
REF.NO. CODE _ |QTY B A NAME OF PARTS RM
1 152869001 | 1|7—-4qh3F ARM THREAD GUIDE
2 062710612 |  1}3~1476-32X6 SCREW, PAN SM4.76-32X6
3 152870001 | 1|7—41 tnyr ARM THREAD GUIDE
4 062670612 1|#~2357-40X6 SCREW, PAN SM3.57-40X6
5 113316001 | 1|7—4q r7oF A ARM THREAD GUIDE
6 060670612 1]/341 > K 357-40X6 SCREW, BIND SM3.57-40X6
7 159224001 | 1|7—4a1 ths ARM THREAD GUIDE
8 152872001 | 1|rrFavo 5o TENSION BRACKET
9 114294001 [ 1jov>¥ ORING
10 X BT SPRING
1 100400000 a1 ranxes PIN
P 12 100398001 [ 1|f rFa v %Y TENSION STUD
13 100136001 | 1|1 rF39 5+ k TENSION NUT
F—31 14 X UEREELP2E TENSION SPRING
& 15 159805001 | 1|« +Favo4544z TENSION DISC PRESSER
8—9 40 16 145446001 | 2|1 #3932 %5 TENSION DISC
f—29 17 100402004 | 1|+ x %357 SET SCREW, SM3.57
T~ 2 18 103950003 | 1|k 2 %595 SET SCREW, SM5.95
Q(i 2 19 115186001 | 1[>21 rFIHo*KD MAIN THREAD TENSION STUD
20 100136001 | 11 rF3HoFV TENSION NUT
21 115188001 | 1l>aqrFavoiz TENSION SPRING
22 145446001 | 2|1 +¥39>%5 TENSION DISC
23 152889001 | 1|3V A1 thy THREAD RETAINER
24 062670612 | 2|3 ~11357-406 SCREW, PAN SM3.57-40X6
26 152891001 | 1|AUFKs A 20D1 v T7oFo NEEDLE BAR BUSH (D) THREAD GUIDE
<#7%3>/5—7/OPTION PARTS >
27 152881001 | 1]|zxL 15173 NEEDLE COOLER ASSY
28 014680622 | 1|7+ A%24377 %3 SET SCREW, SOCKET (CP) SM4.37
29 152883000 | 1|7/ r8xiss FELT 8X15.5
30 152884001 | 1|zxL 11 tn”y NEEDLE COOLER THREAD GUIDE
31 062670412 | 1|+ ~2357-40%4 SCREW, PAN SM3.57-40X4
<5 =4, * '+ ZFB/FOR DENIM, KNITTED MATERIALS >
25-1 | 152890001 | 1|ruUFKSA bTF 1A | NEEDLE BAR THREAD GUIDE (A)
< #% 8 FI/FOR ORDINARY MATERIALS >
25-2 $41222001 | 1|ru#s 1 r7o 3 1B NEEDLE BAR THREAD GUIDE (B)
<FZ i AUA R/ DENIM < ¥R / ORDINARY
KNITTED MATERIALS > MATERIALS>
%3
25-1 25-2
118-230-401 118-230-401




. %%M{% / Bobbin winder mechanism/Spuler/ Mécanisme du bobineur/Mecanismo del
devanador de la canilla

). %%[M8{% /Bobbin winder mechanism/Spuler/Mécanisme du bobineur/Mecanismo del
devanador de la canilla

REF.NO CODE Q7Y B XA NAME OF PARTS RMVY
1-1 $37991009 1mo74 TOP COVER
?__ g___ g__z 1-2 $37992000 Heresns BOBBIN WINDER ARM
: y 1-3 $37993000 1ranx PLATE SPRING
®—4 S—4 o—4 1-4 048100142 1l x7o23amc0 RETAINING RING, C10
1-5 $37994001 A PEX, BOBBIN WINDER CLAW STUD
1-6 $37995001 B - BOBBIN PRESSER
1-7 014679320 1|7+ P x293577 K3 SET SCREW, SOCKET (CP) M3.57
1-8 $37996001 1|1 rexy BOBBIN WINDER CLAW
1-9 014680622 1|7+ P 2298379 %3 SET SCREW, SOCKET (CP) SM4.37
1-10 048050342 1|+ x7€5 RETAINING RING, E5
1-11 $37997001 1Herexsy BOBBIN WINDER SHAFT
1-12 154528001 1M1rvxon~ BOBBIN WINDER WHEEL
1-13 120448001 =N RUBBER RING
1-14 120990001 2| 727U ¥ b ARXTA3T SET SCREW, SM4.37
1-15 $10174000 IEEVELEE. DUST GUARD PLATE
1-16 $37998001 IEESE P ELAES SPRING
1-17 152938001 1] 2 KNIFE
1-18 062680512 1|4 ~3437-80X5 SCREW, PAN SM4.37-40X5
1-19 159574101 1|4 rFam %y TENSION STUD
1-20 100136001 1|4 rFanovryr TENSION NUT
1-21 144110001 1Hean—rse rganonz THREAD TENSION ADJUST SPRING
1-22 145446001 2[4 rFanHs TENSION DISC
1-23 144105000 IEETPRELEFL S E FLANGE WASHER, TENSION SPRING
1-24 021680202 1]#v r22 2437 NUT, 2 5M4.37
1-25 141590001 IEAN DX 3. THREADING BAR (U)
1-26 100022004 | 2[#v rs9s NUT, SM5.95
1-27 025680232 1eS¥H2F 29437 WASHER, PLAIN SM4.37
2 062681212 | 2|+ ~z437-20x12 SCREW, PAN SM4.37-40X12
3 062680812 1|3 ~2437-40x8 SCREW, PAN SM4.37-40X8
4 025680232 | 3|eS>¥#HxF1437 WASHER, PLAIN SM4.37
5 510176000 11 r=x7=1 BOBBIN WINDER PULLEY
6 014760622 | 2|7+ rxxvs9s SET SCREW, SOCKET (CP) SM5.95
118-230-402 118-230-402

21-

-22-




%48 B81% / Thread trimmer mechanism / Fadenabschneidevorrichtung / Mécanisme de

coupe-fil / Mecanismo de la cortadura de hiros

K . %t B81% / Thread trimmer mechanism / Fadenabschneidevorrichtung / Mécanisme de
coupe-fil / Mecanismo de la cortadura de hiros

-23-

118-230-403

-24-

REF.NO. CODE Q'TY ErXd NAME OF PARTS RMVY
1 $38001001 1M1 rxUNA4 THREAD TRIMMER CAM
2 014770622 2|7 F M A X T6357 K3 SET SCREW, SOCKET (CP) SM6.35
3 $38002001 L /14K Y14 SOLENOID SET PLATE
4 060680712 2}/341 > K437-40X7 SCREW, BIND SM4.37-40X7
5 154599000 P PA A NE M SOLENOID CUSHION
6 $02652001 iV EES WASHER
7 $23836001 1L/ RLN=%2 SOLENOID LEVER ASSY
7-1 $02654001 L s/q14RLN=~ SOLENOID LEVER
7-2 014680622 HWFPH b AXT4377 K3 SET SCREW, SOCKET (CP) SM4.37
8 $38003001 H VA RTACE B VPAES PUSHING LEVER DRIVING LEVER
9 145478101 e 22476 SHOULDER SCREW, SM4.76
10 $38004001 M7 ryLn=2z kY1t (3—%>1) | DRIVING LEVER STOPPER (MARK1)
10 $38004002 12 kL= rvit (3—%>2) |DRIVING LEVER STOPPER (MARK2)
10 $38004003 "oy EmL=—2 rY 18 (F—%23) |DRIVING LEVER STOPPER (MARK3)
11 018681022 2|7+ FJ +437X10 BOLT, SOCKET SM4.37X10
12 025680132 2|le>¥ A% 39437 WASHER, PLAINS 4.37
13 159905001 HrARAFIYLYZRY ADJUST SCREW
14 106147002 1+v +794 NUT, SM7.94
15 $38005001 A A % o X DRIVING LEVER SHAFT
16 231071001 1|4 #8X15 BUSH 8X15
17 117934009 1x95€> OIL CAP
18 $10189001 HNWIKET2ERINAZR SPRING
19 048070342 2| b X TE7 RETAINING RING, E7
20 154596000 IER U FNZACT AV B CUSHION
21 $38006001 R A Ny APAT THREAD TRIMMER DRIVING LEVER ASSY
21-1 $38007001 HEE R FANrAZACS THREAD TRIMMER DRIVING LEVER
21-2 153597001 Ho21t b 915%85— LOWER THREAD RETAINER COLLAR
21-3 $30033001 114> %357 SHOULDER SCREW, SM3.57
21-4 148813001 219 H % WASHER
21-5 106129002 1|+ k357 NUT, SM3.57
21-6 028350242 IR xHFH%R2-35 WASHER, SPRING 2-3.5
22 014770622 1|7+ X 2T6357K 3 SET SCREW, SOCKET (CP) SM6.35
23 $02354001 RS TE P ] STUD SCREW (B)
24 100022005 113V k595 NUT, SM5.95
25 $38008001 1lrrxUOVE22 THREAD TRIMMER ROD ASSY
25-1 $38009001 14 +r20U0YF THREAD TRIMMER ROD
25-2 S07512001 1|27V ¥FRY 3 ROUND JOINT (R) ASSY
25-3 100022005 1|+ +5.95 NUT, SM5.95
26 110233001 14> %2476 STUD SCREW 4.76
27 110161004 11+ +4a76 NUT, SM4.76
28 109893002 1|¥H % WASHER
29 $38010001 11 rxULN~ THREAD TRIMMER LEVER
30 $10195001 R R ZARY LEVER SHAFT
31 110367001 IV ES WASHER, PLAIN SPECIAL 8
32 048060342 1| r2x7E6 RETAINING RING, E6
33 014760622 1|7+ rA%T595 SET SCREW, SOCKET (CP) SM5.95
34 $38011001 RS VR I ZA S THREAD TRIMMER RETURN SPRING
35 158940001 1Unzxnsr SPRING HOOK
36 110233001 14 %476 STUD SCREW 4.76
37 110161004 1|+ 476 NUT, SM4.76
38 153484001 114 %476 WASHER, PLAIN SM4.76
39 025680232 1eS¥HRxFaL437 WASHER, PLAIN SM4.37
40 $38012001 Heehbn-93 CONNECTING ROD LEVER ASSY
41 $10202101 HLrhoLin=Y7 CONNECTING ROD LEVER SHAFT
42 014680422 UrPr b x298377K3 SET SCREW, SOCKET (CP) SM4.37
43 $38015001 AV EE ] NEEDLE PLATE
44 $38016001 1MerxULEHY THREAD TRIMMER CONNECTING ROD
46 $10208001 11 K9nho¥T1=04 WASHERT=0.4

118-230-403



K . %t)') B4% / Thread trimmer mechanism / Fadenabschneidevorrichtung / Mécanisme de

coupe-fil / Mecanismo de la cortadura de hiros

K . %)) BA{R / Thread trimmer mechanism / Fadenabschneidevorrichtung / Mécanisme de
coupe-fil / Mecanismo de la cortadura de hiros

-25-

118-Z30-403

-26-

REF.NO. CODE _ lQTY £ A1 NAME OF PARTS RM
46 510208002 11 FEInAL Y T=05 WASHERT=05
46 510208003 HARKINALY T=06 WASHERT=056
47 S00705001 | 1|1 KonAS— MOVABLE COLLAR
48 $10209101 | 1> x %437 SCREW 4.37
49 $10210101 | 1|2z~ FIXED KNIFE
50 111140002 | 2|¥x%v238 SCREW, SM2.38
51 100032004 | 2|¥ 5% 437 SCREW, FLAT SM4.37
52 153208002 | 2|y xxva37 SCREW, SM4.37
53 X IAYEEEE NEEDLE HOLE PLATE
54 100360003 | 2|¥ 5% 238 SCREW, FLAT SM2.38
55 228475000 1Y v 778> F1.9X80 BINDER
<B430E,B433E>
as | 10205001 | 1|1 k1o s | MOVABLE KNIFE ASSY
<B431E>
as $40934001 | 1]|f kv 3 MOVABLE KNIFE (L) ASSY

118-230-403




L. %#F » B81& / Thread nipper mechanism/Fadenspannvorrichtung / Mécanisme de pince-fil /

Mecanismo de la mordaza para hilo

L. %% % B4% / Thread nipper mechanism/ Fadenspannvorrichtung / Mécanisme de pince-fil /
Mecanismo de la mordaza para hilo

REF.NO. CODE _ [qTy £ xq NAME OF PARTS RM|
1 $38031001 | 1|1 rarxnvF TENSION RELEASE ROD
2 145478101 | 2|#> 3476 SHOULDER SCREW, SM4.76
3 $38032001 | 1{4 b2 xLIS- TENSION RELEASE LEVER
4 145474101 | 1|t 9T 7rLIx-T2 PRESSER BAR LIFTER LEVER SHAFT
5 501998001 17a2y*%bxxU357 SET SCREW, SM3.57
6 $38033001 | 1|#5-13 COLLAR 13
7 048040342 | 2| x 7Es RETAINING RING, E4
8 109763002 | 1|¥#x WASHER
9 145475101 | 1|#¥T7orL5—/% SPRING
10 $31006001 | 1[4z 7452 PRESSER BAR LIFTER LEVER
1 062351216 | 1|3~335x12 SCREW, PAN M3.5X12
8 7 12 102707001 | 1|¥#x% WASHER
13 $31952001 | 1|#4T7575>7 PRESSER BAR LIFTER CRANK
14 $10239001 | 1|1 bz TENSION RELEASE BAR
0)
@
118-230-406 118-230-406
M. $HIEHRHIRMMR / Synchronizer / Synchronisator / Synchronisateur / Sincronizador M. $HIBIeH28R8{R / Synchronizer / Synchronisator / Synchronisateur / Sincronizador
REF.NO. CODE _ |QTY B> A NAME OF PARTS RM|
1 $38072101 | 1|v>vmF1¥53 SYNCRONIZER ASSY
2 062400806 | 2|3 ~74xs SCREW, PAN M4X8
3 $38080001 | 1|nuvavswsys NEEDLE DOWN MAGNET ASSY
4 $38082001 | 2|{AuUwIvyvss3 NEEDLE UP MAGNET ASSY
5 062681412 | 3|3 ~2437-20x14 SCREW, PAN SM4.37-40X 14
] 6 025680132 | 3|eSyHxsavasy WASHER, PLAIN § 4.37
118-230-501 118-230-501

-27-

-28-




N1. 3> rAO—WKwy 7 AB&R/ Control box mechanism / Schaltkasten / Mécanisme du
boitier de contréle / Mecanismo de la caja de controles

<B430E . B433E>
<BA430E>

I

I | oa,

l DJJg " |
l 8 1-12-1]
| I
| 1-12-5 1-12-3 )
S U "

1-11-41- -11-3

u
1-11-5 |
|
|

N1. 3> rO—JbKy 27 X%/ Control box mechanism/Schaltkasten / Mécanisme du
boitier de contréle / Mecanismo de la caja de controles

<3/ 200v,220V /
THREE-PHASE 200V.220V >

<3/ 415,380V /
THREE-PHASE 415V.380V > 4 -3

4-2

<& )2 220,230V /
SINGLE-PHASE 220V,230V>

6 <%,/ r7 230V / SINGLE-PHASE 230V >

Qﬁiﬁﬁtl
=7,

118-Z30-502

-29-

REFNO. | CODE [q7y| B Aq | NAME OF PARTS [Rm
< B430E,B433E>
1 $38087009 1Ky 2s 2 BOX ASSY
1-1 $38088009 1|FoHrr®yo 2 POWER SUPPLY BOX
1-2 $38089009 HIEE P TAPR WY & & MAIN P.C. BOARD MOUNTING PLATE
1-3 $38090009 I RAEDIENIRE, & & X PANEL MOUNTING ASSY
1-4 $38093000 1a-FAYyTT12 CORD PRESSER PLATE
1-5 0A5401206 2| +F~¥4 24X12DB SCREW, PAN (WASHER) M4X35DB
1-6 $38094100 1loco7r®—447% DC FAN MOTOR ASSY
1-7 0A5403506 2| +F~N¥ %4 24X35D8 SCREW, PAN (WASHER) M4X35DB
1-8 0A5400806 1|+ +~¥ % 24X8D8B SCREW, PAN (WASHER) M4X8DB
1-9 0A5401206 1| +F+~H¥4 24x12D08 SCREW, PAN (WASHER) M4X35DB
1-10 021400206 4|22+ ba NUT, 2 M4
1-11 $38095001 1Foro Ny s POWER SUPPLY CIRCUIT BOARD ASSY
1-11-1 $38200000 2|MOSFET25K1938 MOSFET25K1938
1-11-2 232384001 1{s7 7 v /iDsA362MA SURGE ABSORBER
1-11-3 $38201000 2|/8Y) X 2V14DAT1 VARISTOR
1-11-4 S08030000 2|t 21— X5AFB G FUSE (5AFB)
1-11-5 157219000 2|7 b2 —X5AD FUSE 5A-D
1-12 $38102001 LREAE WI'E FARE, B PANEL CIRCUIT BOARD ASSY
1-12-1 $30260002 3|swDP1-100 SWDP1-100
1-12-2 $30260003 1[swDP1-100 SWDP1-100
1-12-3 U 16693000 1|DIPA o Y F DSS808-1 DIP SWITCH:DSS808-1
1-12-4 $30280000 1|74 — PKB24SPC36 BUZZER PKB24SPC36
1-12-5 $38104000 1|x > a— 4 EVQVEMFO1 ENCODER EVQVEMFO1
1-13 502907000 1|v=z DIAL
1-14 $38105000 117y pswa— Ko 3 FOOT SW CORD ASSY
1-15 $38106000 s 4r—F09 3 PANEL CABLE ASSY
1-16 $38107000 1[er¥3a54a-F CONTROL POWER SUPPLY CORD
1-17 538108000 1E~2Fr4>a-F MOTOR POWER SUPPLY CORD
1-18 $38109000 1|#=rFoFra-F GATE POWER SUPPLY CORD
1-19 $38110000 1|PER—F PER CORD
1-20 $11949000 2|d46Fvva RUBBERBUSH
1-21 S00554000 [ 16|#K— h6NS SUPPORT 6NS
1-22 538111000 1|4 K- r6s SUPPORT 65
1-23 0A4300605 4| + ¥ ~NH Y 3I3X6DA SCREW, PAN (WASHER) M3X6DA
1-24 150357001 1la-Frks35>713 CORD CLAMP (13-L)
1-25 $09141000 2|a-FK25>716L CORD CLAMP (16-L)
1-26 008400604 | 12|+ +F 52 14X6 SCREW, TRUSS M4X6
1-27 $38116000 1K yo7s FRAGMENT PROTECTOR NET
10 $38131000 1|PROME~%2 7 2 PROM MOTOR ASSY
10-1 $38143000 1|CcMoSLSI27C512 CMOSLSI27C512
1 228475000 8|4y K1.9X80 BINDER
12 $16568000 13 %% #3191-03R1 CONNECTOR (3191-03R1)
<B430E>
9 $38130000 1|PROMEr¥3 7 3 PROM CONTROL ASSY
9-1 $38143000 1 [cmosLsI27¢512 CMOSLSI27C512

118-230-502




N1.

a2 kAa—JLAERy 7 2%/ Control box mechanism / Schaltkasten / Mécanisme du
boitier de contrdle / Mecanismo de la caja de controles

N1. 3> kO—JLK w2 2%/ Control box mechanism/Schaltkasten / Mécanisme du

boitier de contrdle / Mecanismo de la caja de controles

<B430E . B433E>

<B430E>

—_—————

=

1-11-4!—1-11-3 1-17

1-11-5 : @b

I ~

|| "9, 55

I Nay g " ~ I

| 8 1-12-1 |

l  E— 1-1

19-5 1-12- |

l\]_.l. %_.5_]_] 2_3_. —_— N e et e e i — ——— —— -

<3/ 200v,220V / <3 415V.380V / ®-_6
THREE-PHASE 200V,220V > THREE-PHASE 415V,380v> 4 -3 7

<& )2 220V.230V/
SINGLE-PHASE 220V,230V>

<%/ 230V | SINGLE-PHASE 230V >

@%;‘4@?44
=7,

-31-

118-230-502

-32-

REFNO. | CODE |[q7Y| Er Ao | NAME OF PARTS lrRm
<B430E,B433E>
<Ky AV I AT I/FORPOWERSUPPLY BOX ASSY (A)>
< > v 9200V,220V/THREE-PHASE 200V,220V >
2-1 538112001 177 swy 3A POWER SUPPLY SW ASSY (A)
3-1 $38121000 1|1E-245—-70%73 MOTOR CABLE
4-1 $38123000 1|aciNz2v 27 3 ACIN CONNECTOR ASSY
<Ky AV IB37/FORPOWERSUPPLY BOX ASSY (B)>
< A& > 77 100V/SINGLE-PHASE 100V >
2-2 $38114000 1|7v 75wy 18 POWER SUPPLY SW ASSY (B)
3-1 $38121000 1N®E-—sr—-70%93 MOTOR CABLE
4-2 $38124000 1AL b5 XBY 3 CONVERTION TRANSFORMER (B) ASSY
5 052501205 4|+~ %ES5X12 SCREW, PAN (S/P WASHER) M5X12
6 021500205 4|2v24Y ks NUT, 2 M5
7 025050235 4les¥HxFays WASHER, PLAINM 5
<Ky 2V 32C1,C2377/FORPOWERSUPPLY BOX ASSY (C1), (C2)>
<> v 415V, 380V/THREE-PHASE 415V, 380V >
2-3 $38117000 1752wy 3¢ POWER SUPPLY SW ASSY (C)
3-1 $38121000 12-245-70%413 MOTOR CABLE
4-3 $38127000 1AnvherFraC7 3 CONVERTION TRANSFORMER (C) ASSY
5 052501205 4|~z EF5X12 SCREW, PAN (S/P WASHER) M5X12
6 021500205 4|22+ b5 NUT, 2 M5
7 025050235 4lesH¥HxFaYs WASHER, PLAIN M 5
<Kw 7 2V ™% 3ID3AY/FORPOWERSUPPLY BOX ASSY (D) >
<4 1Y 9220V, 230V/SINGLE-PHASE 220V, 230V >
2-4 $38112002 1Hzrroswy ia POWER SUPPLY SW ASSY (A)
3-1 $38121000 12-25-70%73 MOTOR CABLE
4-1 538123000 1|acINa 22484 3 ACIN CONNECTOR ASSY
<Ky XV IE3J/FORPOWERSUPPLY BOX ASSY (E)>
<t > v ™ 400V/THREE-PHASE 400V >
2-5 $38120000 1|52 # 2 INa— RE POWER SUPPLY IN CORD (E)
3-2 $38122000 NE-25—-TNEY 3 MOTOR CABLE (E) ASSY
4-3 $38127000 1AYHL FFLRCY 3 CONVERTION TRANSFORMER (C) ASSY
5 052501205 4|+ ~Xan%EF5X12 SCREW, PAN (S/P WASHER) M5X 12
6 021500205 4|22+ bs NUT, 2 M5
7 025050235 4lesHHxFays WASHER, PLAIN M 5
<Ko XY™ IFAJ/FORPOWERSUPPLY BOX ASSY (F) >
<& LY/ 7 230V/SINGLE-PHASE 230V >
2-6 538113000 1|7># 2 INa= KA POWER SUPPLY IN CORD (A)
3-2 $38122000 He-s45-—FILEY S MOTOR CABLE (E) ASSY
4-1 538123000 1lacNz 2227 3 ACIN CONNECTOR ASSY
F 2 4 2 [POWER SOURCE 3 — K/CODE B A NAME OF PARTS
# > v 9 [THREE-PHASE . . < POWER SUPPLY
200V,220V $38192009 Ry P2V 73IA BOX ASSY (A)
& > ) 77 [SINGLE-PHASE . . < POWER SUPPLY
100V $38193009 AyPAVrHT 3B BOX ASSY (B)
# > v ©9 /THREE-PHASE FyrAUuHhy 3 POWER SUPPLY
415V 538194009 C1 BOX ASSY (C1)
# > v 9 [THREE-PHASE Ry 2AVrgy 3 POWER SUPPLY
380V 538210009 C2 BOX ASSY (C2)
42 > *J 75 [SINGLE-PHASE . . s POWER SUPPLY
220V, 230V $38195009 Ky ZAVYIIID BOX ASSY (D)
H# > v "9 [THREE-PHASE . . - POWER SUPPLY
400V $38196009 Ky TZAVUYTIE BOX ASSY (E)
4 2% 77 [SINGLE-PHASE . . s POWER SUPPLY
230V $38173009 Ry AVGIIF BOX ASSY (F)
] I I ]
118-230-502




N2. 3> +rO—JKy 7 XABE&R/Control box mechanism / Schaltkasten / Mécanisme du
boitier de contréle / Mecanismo de la caja de controles
<B431E>

N2. 3> ka—JLFK vy X%/ Control box mechanism /Schaltkasten / Mécanisme du
boitier de contréle / Mecanismo de la caja de controles

<3/ 200v,220V /
THREE-PHASE 200V 220V >

<3/ 415V.,380V / ®—
THREE-PHASE 415V 380V > 4 -3 9

<& )7 220V,230V/
SINGLE-PHASE 220V,230V>

<% >°/7J 230V / SINGLE-PHASE 230V >

T

-33-

118-Z30-502

REFNO. | CODE |qTv| ErAq | NAME OF PARTS |rRm
<B431E>
1 541080009 1|£vo 28317 3 BOX 431 ASSY
1-1 $38088009 1|FoHrr® Uy R POWER SUPPLY BOX
1-2 $38089009 AL FN NV AR MAIN P.C. BOARD MOUNTING PLATE
1-3 $38090009 I RVAE S NURTE, o &/ PANEL MOUNTING ASSY
1-4 $38093000 1la—FKAHT14% CORD PRESSER PLATE
1-5 0A5401206 2| +F ¥ 24X12DB SCREW, PAN (WASHER) M4X35DB
1-6 $38094000 1loco7>%—4243 DC FAN MOTOR ASSY
1-7 0A5403506 2| +F+ ~NH¥ % 34X35DB SCREW, PAN (WASHER) M4X35DB
1-8 0A5400806 1|+ X% 34x8D8 SCREW, PAN (WASHER) M4X8DB
1-9 0A5401206 1{+F~H¥ 4 24x12D0B SCREW, PAN (WASHER) M4X35D8B
1-10 021400206 4|22+ b+ NUT, 2 M4
1-11 $38095001 1Foro3neys POWER SUPPLY CIRCUIT BOARD ASSY
1-11-1 $38200000 2IMOSFET25K 1938 MOSFET2SK 1938
1-11-2 232384001 1|s7 7 v /iDsA362MA SURGE ABSORBER
1-11-3 $38201000 2|/3Y 22 Vv14D471 VARISTOR
1-11-4 $08030000 2|k 11— X5AFB G FUSE (5AFB)
1-11-5 157219000 2|7 bE1—ZX5A-D FUSE 5A-D
1-12 $38102001 1sxnxnoy3 PANEL CIRCUIT BOARD ASSY
1-12-1 $30260002 3|swbDP1-100 SWDP1-100
1-12-2 $30260003 1[swDP1-100 SWDP1-100
1-12-3 U16693000 1|DIPR 1 Y FD$5808-1 DIP SWITCH:DSS808-1
1-12-4 $30280000 1|7 4 — PKB24sPC36 BUZZER PKB24SPC36
1-12-5 $38104000 1T > a3— HEVQVEMFO1 ENCODER EVQVEMFO1
1-13 502907000 HVES DIAL
1-14 $41102000 117 bswWa—K431%4 3 FOOT SW CORD 431 ASSY
1-15 $38106000 TNz sr—Fnsz PANEL CABLE ASSY
1-16 $38107000 1ler¥asF>yra-FK CONTROL POWER SUPPLY CORD
1-17 $38108000 11E—2Fr4>a-FK MOTOR POWER SUPPLY CORD
1-18 $38109000 1WF=—brFrsyoa-F GATE POWER SUPPLY CORD
1-19 538110000 1|PERTI— K PER CORD
1-20 $11949000 2|34aTFvia RUBBERBUSH
1-21 S00554000 | 16|#K— K6NsS SUPPORT 6NS
1-22 $38111000 1[4 K- k6S SUPPORT 65
1-23 0A4300605 4| + + Y7 33X6DA SCREW, PAN (WASHER) M3X6DA
1-24 150357001 tla-kv35>713 CORD CLAMP (13-L)
1-25 S09141000 2|13-F735>716L CORD CLAMP (16-L)
1-26 008400604 | 12|+ b 5 224X6 SCREW, TRUSS M4X6
1-27 $38116000 1£yoo73 FRAGMENT PROTECTOR NET
9 $S41101000 1|PROMtE 1 ¥3 4317 3 PROM CONTROL 431 ASSY
9-1 $38143000 11cMmosLSI27C512 CMOSLSI27C512
10 $38131000 1|PROME—-% 7 2 PROM MOTOR ASSY
10-1 $38143000 1[cmosLsizz7¢s12 CMOSLSI27C512
1 228475000 8|4 w8 K1.9X80 BINDER
12 516568000 13 %% %3191-03R1 CONNECTOR (3191-03R1)
118-230-502




N2. > rA—IF v 2 ZB8{&k / Control box mechanism / Schaltkasten / Mécanisme du

boitier de contrdle / Mecanismo de la caja de controles N2. > hO—=JLKy 27 R/ Control box mechanism/Schaltkasten / Mécanisme du
boitier de controle / Mecanismo de la caja de controles
REF.NO. | CODE |qQ7v| EL Ao | NAME OF PARTS IRm
<B431E> <B431E>
<Fw# 2V H%7 I AT 9 /FORPOWERSUPPLY BOX ASSY (A)>
<1 > v ™ 200V,220V/THREE-PHASE 200V,220V >
2-1 $41099001 1|74 swastas 3 POWER SUPPLY SW (431A) ASSY
3-1 538121000 | 1|E-s4 -7 3 MOTOR CABLE
4-1 538123000 | 1|lacNaxs 5723 ACIN CONNECTOR ASSY
<Fy 2V IB3 9 /FORPOWERSUPPLY BOX ASSY (B) >
<4 >/ ™ 100V/SINGLE-PHASE 100V >
2-2 $38114000 | 1]|7>#>sw 3B POWER SUPPLY SW ASSY (B)
3-1 $38121000 | 1|E—-s4 -7 3 MOTOR CABLE
4-2 538124000 | 1|~A#h>h5 2873 CONVERTION TRANSFORMER (B) ASSY
5 052501205 | 4|#~3/t%xEF5x12 SCREW, PAN (S/P WASHER) M5X12
6 021500205 | 4[292% Y ks NUT, 2 M5
7 025050235 | 4|eS¥HxFas WASHER, PLAIN M 5
<Ky ZU™HY IC1,C23 Y /FORPOWERSUPPLY BOX ASSY (C1), (C2)>
<> v 415V, 380V/THREE-PHASE 415V, 380V >
-9 2-3 $38117000 | 1]7>#>swo ac POWER SUPPLY SW ASSY (C)
3-1 $38121000 | 1|®E-24—-7FHo 3 MOTOR CABLE
4-3 $38127000 | 1|Ar#>r52 273 CONVERTION TRANSFORMER (C) ASSY
5 052501205 | 4|+~=/8% EF5x12 SCREW, PAN (S/P WASHER) M5X12
6 021500205 | 4232V ks NUT, 2 M5
7 025050235 | 4|e5¥#H%Fays WASHER, PLAIN M 5
<#F .y 2o ID3 I /FORPOWER SUPPLY BOX ASSY (D)>
<& > 220V, 230V/SINGLE-PHASE 220V, 230V >
2-4 541099002 | 1|54 >swa3ztaz 3 POWER SUPPLY SW (431A) ASSY
3-1 $38121000 | 1|®E—s4-7Fu43 MOTOR CABLE
4-1 $38123000 | 1|aACNT %4243 ACIN CONNECTOR ASSY
<F ¥ 2V ™Y IE3I/FORPOWERSUPPLY BOX ASSY (E)>
< > v ™ 400V/THREE-PHASE 400V >
2-5 $38120000 | 1|F>#>INa—FE POWER SUPPLY IN CORD (E)
3-2 $38122000 | 1|E—s4—-FnEv 3 MOTOR CABLE (E) ASSY
4-3 $38127000 | 1|~>h> r5 2073 CONVERTION TRANSFORMER (C) ASSY
5 052501205 | 4|#~3/5% EF5x12 SCREW, PAN (S/P WASHER) M5X12
6 021500205 | 4|2vaFV b5 NUT, 2 M5
<3/ 77 200V,220V / <%,/ 100V / SINGLE-PHASE 100V> <3/ "7 415V,380V / @._6 7 025050235 AleSHHZ2FH5 WASHER, PLAINM S
THAEE-PHASE 200v.2201> 4-2 ZZ-? THREEPRASE 416v.387/> 4 -3 o1 <Ay % XYY IFA 9 /FORPOWER SUPPLY BOX ASSY (F)>
] <42 > Y 5 230V/SINGLE-PHASE 230V >
2-6 $41100000 1742 ING31A POWER SUPPLY IN CORD (431A)
3-2 $38122000 | 1|E—%4-JIhEY S MOTOR CABLE (E) ASSY
4-1 538123000 | 1{ACNT %7573 ACIN CONNECTOR ASSY
7> 4 > JPOWER SOURCE dJ— K/CODE EAAg NAME OF PARTS
4 > v *J [THREE-PHASE Ky AV T 3 POWER SUPPLY
200V,220V 541081009 431A BOX ASSY (431A)
gLy '7/S|r\1|§BE\—/PHASE $41082009 Ry ’7413;/87 73 BPé))\(l\fSRSiU(Z;%;)
<&/ 220V,230V/ <3'/ 7 400V / THREE-PHASE 400V > <) 230V / SINGLE-PHASE 230V>
SINGLEPHASE 220v.230V> o6 4> U Y THREE-PHASE | ¢41083009 ¥y ZUH73 | POWERSUPPLY
z_sﬁ_,;_] 415V 431C1 BOX ASSY (431C1)
(% # > 7 [THREE-PHASE R SV Ay R AN POWER SUPPLY
> 380V 541084009 431C2 BOX ASSY (431C2)
%> 9 SINGLE-PHASE Ry AVUD7 2 POWER SUPPLY
<=7 I 220V, 230V 541085009 431D BOX ASSY (431D)
-2
# > v/ ) [THREE-PHASE Kyr2UH T3 POWER SUPPLY
400V 541086009 431E BOX ASSY (431E)
2> [SINGLE-PHASE Ky A9 2 POWER SUPPLY
118-230-502 - 230V 541087009 431F BOX ASSY (431F)
‘ I [ 1 |
-35- 118-230-502

-36-




. ERESBR / Power supply equipment mechanism / Stromversorgung / Mécanisme de
I’equipment en alimentation électrique / Mecanismo del equipo de alimentacion de

P. TiELRAR / Power supply equipment mechanism / Stromversorgung / Mécanisme de
I'equipment en alimentation électrique / Mecanismo del equipo de alimentacion de

carriente corrient
REF.NO. CODE Q'TY EL XA NAME OF PARTS RM

1 538134000 1Mxnz2E—8X732 X-PULSE MOTOR ASSY
2 $38136000 1/snzxE-8Y7 3 Y-PULSE MOTOR ASSY
3 018401222 8|7+ KN hax12 BOLT, SOCKET M4X12
4 552907000 2|3 - FRIF#10 CORD HOLDER (10N)
5 052400806 2|~/ RES4X8 SCREW, PAN (S/P WASHER) M4X8
7 062300412 4|+ ~23X48 SCREW, PAN M3X4
8 062300412 2|+~33x4 SCREW, PAN M3X4
9 525907000 2|0— KRS #9 CORD HOLDER (9N)
10 0A5401006 2| ++~¥ 4 24ax10DB SCREW, PAN (WASHER) M4X10DB
1 152969001 IR E CORD SUPPORT
12 062670512 1|3 ~2357-40X5 SCREW, PAN SM3.57-40X5
13-1 $38142000 HAyIvL /1KY 3 PRESSER SOLENOQID ASSY
13-2 $38144000 1A rxUUL/AFEY 3 THREAD TRIMMING SOLENOQID ASSY
13-3 $38146000 113 %7 %3191-04R CONNECTOR 3191-04R
13-4 $38147000 1|~ F21-75 MARK TUBE 5
14 004501003 4| +% 3 2a5x10 SCREW, FLAT M5X10
15 $38148000 17—zt GROUND WIRE 1
16 $38145000 1\ 7—-2t>2 GROUND WIRE 2
17 052400806 11~/ %k >4x8 SCREW, PAN (S/P WASHER) M4X8
<#* 73 32/5—Y/OPTION PARTS >

15 16 17 30 538048009 1lopKy o247 3 OP BOX ASSY
30-1 $38051000 1loPx /827 3 OP CIRCUIT BOARD ASSY
30-1-1 $38056000 3{SWIB-15LMP2 SWIJB-15LMP2
30-2 $38053000 1oPRY 7 Zn—%2 OP BOX HARNESS
31 500480000 2|3 — KK A#5 CORD HOLDER (5N)
32 062681012 3|+ ~3437-40x10 SCREW, PAN SM4.37-40X10
<B430E,B433E>
6 $38137000 PR A HEAD SENSOR ASSY
6-1 $38138000 1ErFo e YXN—% R HOME POSITION SENSOR X HARNESS
6-2 $38139000 1y FoeryYN—22 HOME POSITION SENSOR Y HARNESS
6-3 $38140000 HER S L VIS 3 3 SEWING CLAMP SENSOR HARNESS
<B431E>
6 $41177000 kT va3 o3 HEAD SENSOR 431 ASSY
6-1 S41178000 1|FoFotr9Xx4319 3 HOME POSITION SENSOR X 431 ASSY
6-2 $41179000 1|4/ 7ow4Y431 9 3 HOME POSITION SENSOR Y 431 ASSY
6-3 $41180000 1Az HNn—%2431 73 SEWING CLAMP SENSOR HARNESS 431 ASSY

118-230-515 118-230-515

-37-

-38-




Q. 7> rEMREHF/Printed circuit board mechanism/ Leiterplatten / Circuits imprimés /

Q. 7 hEMEFR/ Printed circuit board mechanism/ Leiterplatten / Circuits imprimeés/
Tableros de circuitos impresos Tableros de circuitos impresos
REF.NO. CODE Q'TY B AT NAME OF PARTS RMI
1 $38151001 I EX VZ JAVE/ IR MAIN CIRCUIT BOARD ASSY
1-1 $38154000 4|BIPICSLA4390 BIPICSLA4390
1-2 $38155000 3|MOSFET25K 1306 MOSFET25K 1306
1-3 $38164000 6 | MOSFET25K1937 MOSFET25K 1937
1-4 $33849000 8|FRD7 L 1 D8LD20U FRD ARRAY D8LD20U
1-5 U32744000 1|DIPSWDSS708 DIP SWITCH:DSS708
1-6 0A4301005 | 27+ ~X#¥ %7 I3X10DA SCREW, PAN (5/P WASHER) M3X10
118-Z30-518 118-230-518

R . E1 & F1% / Power table / Motorgestell / Mécanisme du plateau de la machine / Mecanismo

de la mesa de la maquina

R . By &M%/ Power table / Motorgestell / Mécanisme du plateau de la machine / Mecanismo

de la mesa de laméquina

REF.NO. CODE Q'TY ErxAq

NAME OF PARTS

RV

—_

$38191000 1|®— 2 EMDBH0.4KW% X
$10405000 1iEoA13YIE—4

MOTOR EMDBH 0.4KW ASSY
TOTALLY ENCLOSED 3-PHASE MOTOR

-39-

118-230-652

-40-

118-230-652



S1. BE&HRBAMR / Foot switch pedal mechanism / FuBbetétigung / Mécanisme de la pédale / S1. B&HRMMA / Foot switch pedal mechanism / FuBbetatigung / Mécanisme de la pédale /
Mecanismo del pedal Mecanismo del pedal
REF.NO. CODE |QTY Erxq NAME OF PARTS RM|
————— e J— 1 $38057101 12H 7Y rswWEY b 2-STAGE FOOT SW SET
( 1-1-19 1-1-12 1-1-20 1-1-3 N 1-1 $38165101 | 125> 7Y hsw7 3 2-STAGE FOOT SW ASSY
1-1-1 $38166000 1|7y rRELEA FOOT PEDAL STAND
1-1-2 $38167001 124 > swE > 2-STAGE SW PIN
1-1-3 048060142 1| XT3 C6 RETAINING RING, C6
1-1-4 025060236 teSH¥HxFIIE6 WASHER, PLAIN M 6
1-1-5 $38168001 1\ Pyoaynzx SPRING
1-1-6 $38169101 117V bW 21428 FOOT SW SUPPORT PLATE (B)
1-1-7 004400803 2{+¥>x4x8 SCREW, FLAT M4X8
1-1-8 $38170001 17y hRFWINZE FOOT PEDAL SPRING
1-1-9 S$38171000 1|79 hSWNHA=2R XY 3 FOOT SW HARNESS ASSY
1-1-9-1 538172000 117 PSW/A=2 R FOOT SW HARNESS
1-1-9-2 $36260000 2121y FVXELKE SWITCH (VX) PIN BUTTON
1-1-10 062302506 2|+ ~33xes SCREW, PAN M3X25
1-1-11 228475000 2|4y w782 K1.9X80 BINDER
1-1-12 $38174000 17y kx4 FOOT PEDAL
1-1-13 $38175001 1IRANFT1 4 PEDAL PROTECTION PLATE
1-1-14 $38176001 1A YFAHINR SWITCH SPRING
1-1-15 002300403 2{+F+~33x4 SCREW, PAN M3X4
1-1-16 028030246 2|\ xH %23 WASHER, SPRING 2-3
1-1-17 025030236 2SS ¥ HxF23 WASHER, PLAINM 3
1-1-18 $38177001 1|72y MRENLTY FOOT PEDAL SHAFT
1-1-19 048050346 2| ATES RETAINING RING, E5
1-1-20 052400606 1|+#~X23/8%xE54X6 SCREW, PAN (S/P WASHER) M4X6
1-1-21 117936001 414 75¢€> OIL CAP
1-1-22 $38180000 112%972172169-1 CONNECTOR 172169-1
1-1-23 $36682000 Hazxoexvy7 CONNECTOR CAP
1-1-24 $38059000 2(7 02w FNGT79F GROMMET NG79F
1-2 538178101 17y bswio142A FOOT SW SUPPORT PLATE (A)
1-3 $38179101 17V bswio14acC FOOT SW SUPPORT PLATE (C)
1-4 018082536 217 F KL h8X25 BOLT, SOCKET M8X25
1-5 028080246 2\ x¥Hx2-8 WASHER, SPRING 2-8
1-6 025080236 215 HxFU8 WASHER, PLAIN M 8
1-7 018501036 27+ Fv F5Xx10 BOLT, SOCKET M5X10
1-8 028050246 213%x¥Hx2-5 WASHER, SPRING 2-5
1-9 025050236 2|e>¥HxF1I-5 WASHER, PLAINM 5
1-10 018401236 2|7+ K kax12 BOLT, SOCKET M4X12
1-11 028040246 2{XxH¥Hx24 WASHER, SPRING 2-4
1-12 025040236 2les¥HxFava WASHER, PLAIN M 4
1-13 144749001 11KV 740 POLYETHYLENE BAG
118-230-651 118-230-651

-41-

-42-



B54RR / Foot switch pedal mechanism/ FuBbetéatigung / Mécanisme de la pédale/ S2. BAIRMER / Foot switch pedal mechanism / FuBbetatigung / Mécanisme de la pédale /
Mecanismo del pedal Mecanismo del pedal
REF.NO. CODE  |QTY €241 NAME OF PARTS
$38058101 1a2voxgtey b 2-PEDAL FOOT SW SET
1 38027101 | 1[2Lon~#nys 2-PEDAL FOOT SW ASSY
1-1 $38166000 2{7 Y hRENAA FOOT PEDAL STAND
1-2 $38169101 | 2{7v rswo v 428 FOOT SW SUPPORT PLATE (B)
1-3 004400803 | 4|+43xvaxs SCREW, FLAT M4X8
1-4 $38170001 | 2|7v r~xanscx FOOT PEDAL SPRING
1-5 $38029000 | 2[2L> 7Y hswA—%24 3 2-PEDAL FOOT SW HARNESS ASSY
1-5-1 538030000 2(2L 2TV PSWNHA— X2 2-PEDAL FOOT SW HARNESS
1-5-2 $36260000 | 2[zxcvFvxEL s> SWITCH (VX) PIN BUTTON
1-6 062301205 4|+ ~23x12 SCREW, PAN M3X12
1-7 228475000 | 10|45V v /3 F1.9X80 BINDER
1-8 $38174000 | 2|7 r~sn FOOT PEDAL
1-9 §38175001 | 2[~sntdr4 PEDAL PROTECTION PLATE
1-10 $38176001 | 2[z1vzxyziix SWITCH SPRING
1-11 002300403 |  4]+F~z3xa SCREW, PAN M3X4
1-12 028030246 | 4|/<x# %223 WASHER, SPRING 2-3
1-13 025030236 | 4le5%#HxF1m3 WASHER, PLAIN M 3
1-14 $38177001 | 2|7y r~svy FOOT PEDAL SHAFT
1-15 048050346 | 4|+ % 7Es RETAINING RING, E5
1-16 052400606 | 2|#~2/5xE54axs SCREW, PAN (S/P WASHER) M4X6
1-17 117936001 | 8|xv5+¢> OIL CAP
1-18 $38180000 1|3%7%2172169-1 CONNECTOR 172169-1
1-19 $36682000 1azxssxvu7 CONNECTOR CAP
1-21 $38059000 2|34y FNG79F GROMMET NG79F
2 $38178101 | 2|7y rswovrsa FOOT SW SUPPORT PLATE (A)
3 $38179101 | 2[2v rswevr4c FOOT SW SUPPORT PLATE (C)
2-4 018082536 | 4|7+ % hex2s BOLT, SOCKET M8X25
2-5 028080246 | 4|/ <x¥Hx28 WASHER, SPRING 2-8
2-6 025080236 | 4|e5##HxF2ys WASHER, PLAIN M 8
2-7 018501036 | 4|7 % k5x10 BOLT, SOCKET M5X10
2-8 028050246 | 4l/sx¥siz2s WASHER, SPRING 2-5
29 025050236 | 4|e5##HzFay-5 WASHER, PLAIN M 5
2-10 018401236 4|7+ F I bax12 BOLT, SOCKET M4Xx12
2-11 028040246 4{2HFHx2-4 WASHER, SPRING 2-4
2-12 025040236 | 4|e5¥HxF1va WASHER, PLAIN M 4
2-13 144749001 | 1|xu72n POLYETHYLENE BAG
2-10 2-11 2-12 @ 25
S———-12-6
<\ 2-2
®
[ ]
|
(=)
< 2-3

118-230-651 118-230-651

-43- -44-



Z . B 5u{R / Accessories / Zubehor / Accessoires / Accesorios

-45-

-46-

Z . {(HRSEFR / Accessories / Zubehdr / Accessoires / Accesorios
REF.NO CODE Q'TY EAA NAME OF PARTS Y|
1 $38037009 L S N, DAY ] BELT COVER ASSY
1-1 $38038009 1[N hHIS— BELT COVER
1-2 104450109 HWxo>t>2 OIL CAP
2 117934009 11275 OIL CAP
3 062401006 1|#+~34Xx10 SCREW, PAN M4X10
4 $38039009 HEESIAVE A OIL PAN ASSY
4-1 $38040009 HEES. A OIL PAN
4-2 154467001 1In1axvv7 DUST OILER
4-3 037301215 2ivFNa2 Y E3X12 TAPPING SCREW, PAN V M3X12
4-4 $18093100 117 2 EE4xa WICK 4X4
5 109714000 517 % NAIL
6 114486002 HEKUA1S5—-51 OILER
7 $38041000 1|1£—27-1 MOTOR PULLEY
8 105073001 1|727Y% hA%595 SET SCREW, SOCKET M5.95
9 143882001 20bTECY HEAD HINGE
10 014760622 217+ b X2 $595 SET SCREW, SOCKET (CP) SM5.95
11 143910009 VAR A A = T RUBBER CUSHION
12 109714000 417 % NAIL
13 S40417147 1Ma-Tvy 2 VyNILEM BELT, VM
14 122991001 1ovyoserK)240 ACCESSORY BAG
16 159613001 3|KE > BOBBIN
17 X 13 nyssz NEEDLE ASSY
18-1 510208001 1A KI9Nnh Y T=04 WASHER 17=0.4
18-2 $10208002 MW KINnHh Y T=05 WASHERT=05
18-3 $10208003 A KINN Y T=06 WASHER 7=0.6
19 $38045009 1|=9 572 HEAD REST ASSY
20 $38043009 2|17y >3 CUSHION
21 109714000 2{7 ¥ NAIL
22 114483002 1Rk F175-22 OILER ASSY
23 154702101 11F10829 OIL TANK
24 S08030000 1|Ge a1 — X5AFB G FUSE (5AFB)
25 157219000 1lp>eE2=-X5AD FUSE 5A-D
26 142443001 1x~v7319x52 SCREW DRIVER 1.9X52
27 118837001 1% <723.4X70 SCREW DRIVER 3.4X70
28 101572101 11&x2+%755X190 SCREW DRIVER 5.5X190
29 107779001 1| R 7/5F6X7 SPANNER 6X7
30 100887001 1{&x7¢58Xx9 SPANNER 8X9
31 107780001 12784+ 10x12 SPANNER 10X12
32 142721001 1len 7Ky Xi%7+3 HEXAGONAL WRENCH 3
33 118064001 1en 7Ky Zis4a HEXAGONAL WRENCH 4
34 $02761209 11 b7 1407 32 COTTON STAND ASSY (2)
34-1 150189109 "W7>45v+k COTTON STAND BASE
34-2 $02791001 1lPE7 ~ O150X150 PE. BAG, 150X150
34-3 S02773001 17y vxoey b COTTON STAND BRACKET SCREW SET
34-3-1 062060806 2|+ ~2a6xs SCREW, PAN M6X8
34-3-2 031452206 3| vV E® 7 45x22 WOOD SCREW, ROUND M4.5X22
34-3-3 $02774000 1KY Z740A PE. BAG, A
34-4 150180001 2i9 5 %35 SPOOL STAND BASE
34-5 150182000 2|17 ==Y k SPOOL MAT
YIS 133 134 34-6 126863001 | 2|x7-nsvv3a> SPOOL CUSHION
= | @ 132 —l 34-7 540639001 | 1|35 41750 T COLUMN PIPE WITH CAP
[ |l e I |za-1 150174000 | 1|a54%vy7 COLUMN CAP
| I - g I 34-8 150173003 | 1]|asavar>t COLUMN JOINT
! ! _ | . N
1\1__70_1/, l .\ @ 13-4l 349 521798001 | 2[x7-A2Tev b SPOOL SCREW SET
L E S E e £ T SR i 34-9-1 150179002 |  2{z7-A 78 SPOOL SHAFT, B
g ghfé:miiﬁ'inﬁu%; accessorij)s are s—i_bjectto change. " \ E-'— eyl iadiegeegeliegulio 2/ 34-9-2 028050246 2|52 ¥H*x25 WASHER, SPRING 2-5
© Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten. 34-9-3 021500106 2hyar U s NUT, 1 M5
© Les détails des accessoires inclus sont sujets a des changements. 34-10 S02778002 1M27=nFkdg-2 SPOOL HOLDER 2
© Los detalles des los accesorios incluidos pueden variar. 34-11 $02786002 MLy rnes-432 THREAD HANGER ASSY 2
118-Z230-910 118-230-910



Z . 1B SLBE{R / Accessories / Zubehdr / Accessoires / Accesorios

Z . 1B S8R / Accessories / Zubehdr / Accessoires / Accesorios

-47-

-48-

REF.NO. CODE Q'TY ErxAq NAME OF PARTS RM
34-11-1 $02787002 1IZALY RN FH—2 THREAD HANGER, 2
34-11-2 150183000 21 v N H-51 THREAD HANGER BASE
34-11-3 142990001 22y r7Fyia THREAD BUSH
34-12 150172003 1azare7 COLUMN PIPE
34-13 $40641001 12T =NToxTI+EY bA SPOOL SCREW SET (A)
34-13-1 021500106 4i1231+Y b5 NUT, 1 M5
34-13-2 $37038001 1|F~XaE>H¥5x14 SCREW, PAN (P WASHER) M5X14
34-13-3 $37038001 1|+~ SH5x14 SCREW, PAN (P WASHER) M5X14
34-13-4 062501406 2|+ ~35X14 SCREW, PAN M5X14
34-13-5 $30302000 1KY 270s PE. BAG, 70X70
34-14 502816000 1{v kN2 CARTON
35 146256001 4l7vvarhrrd CUSHION COLLAR
36 146255000 1N K AV CUSHION
37 133740006 41h v 2RI L6XT70 BOLT, M6X70
38 025060336 eESHFHE2A16 WASHER, PLAIN L 6
39 028060246 4N HFHX2-6 WASHER, SPRING 2-6
40 021060106 41123+ b6 NUT, 1 M6
41 200190001 5127V 7 STAPLE
a2 518633109 1E—2H/N= MOTOR COVER
43 032422003 [+ ETFTL1X20 WOOD SCREW, ROUND M4.1X20
44 116662003 3| * WASHER
45 $20137001 1E—g—-—mnH/x— MOTOR BACK COVER
46 138444001 2{F~XB& 1 haX14 TAPTITE, CUPB M4X14
47 025040232 2ie5¥HixFaoa WASHER, PLAIN M 4
48 144226001 1WhoTHN= HEAD COVER
| 49 146256001 4\yv3arh+y CUSHION COLLAR
| 50 146255000 S AV CUSHION
I 51 S00617000 41Ky dLhT— RUBBER COLLAR
l 52 133740006 41H 7 ZFEIL b 6XT0 BOLT, M6X70
| 53 021060106 Al1oa34+Y b6 NUT, 1 M6
| 54 025060336 dle>¥Hxd16 WASHER, PLAIN L6
| 55 032461606 21+ 7IWET 3T 45X16 WOOD SCREW, ROUND M4.5X16
| 56 $38044001 e oA4T HINGE PRESSER
[ 57 032422003 2(+7IVET 2T81X20 WOOD SCREW, ROUND M4.1X20
| 58 S07783001 1{6h 7Ky RISF15 HEXAGONAL WRENCH, 1.5
| 73 S41331001 1o 7~-UFF7 32 TENSION PULLEY ASSY WITH SCREW
| 73-1 152852101 1|74 7-U7 3 TENSION PULLEY ASSY
| 73-1-1 048320242 b xT77+3C32 RETAINING RING, C32
| 73-1-2 141860001 1> *x2635 SCREW 6.35
l 73-2 018081222 117+ KL F8x12 BOLT, SOCKET M8X12
~_ 73-3 025080232 1Hes¥HxrFav8 WASHER, PLAIN M8
34-3-3 34‘3L| !5 | 73-4 028080242 1IN ¥H 228 WASHER, SPRING 2-8
= | <#*+7 2 3>/X—Y/OPTION PARTS >
| 15 | 506706001 | 1[>vastqu | SILICONE OIL
34-2 ‘ <B433EX>
70 $41154000 1|lPROMX33t 1 ¥ 37 3(F— 47+ ) |PROM CONTROL X33 ASSY(NO DATA)
34 } 70-1 $38143000 1]cmOsLSI27¢512 CMOSLSI27C512
AN _'L _____ J ZE_
<B433E> lr 13-3 73-4 . /?l
(ol |l @““@/ =" & |
ST adwm Q) O
l 0-1, || I\ @ 73-1—2{[
T——-
OHEROHMEEET 5 LHb) T, 70 '\7},\_73-1-1 )I
© The details of included accessories are subject to change. —_——_— J
© Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten.
© Les détails des accessoires inclus sont sujets 4 des changements.
© Los detalles des los accesorios inclufdos pueden variar.
118-230-910 118-230-910




HHER1 58 52— B F2/DIFFRENT PARTS LIST/ZUBEHORLISTE/
LISTE DES PIECES ACCESSOIRES/LISTA DE PIEZAS ACCESSORIAS

A EFOLBSLIE . LK3-BA30RILESDH I VL EHBTT, OBF&IE. BAS30MAT OV S LARXEFI VL EHBTT
% In the following table, parts marked with © are common with the LK3-B430; parts with (O are common with the

BAS-304A.
4 18/Model B430E ¥ /Model B431E B433E
# 72 5 X /Subclass -2 -1 -5 -7 H# 7% 5 Z/Subclass -2 -3 —
P> RE T LA AR A *v 2R 8% B AR 7 LA %8R A PUE Y-
Part name For denim For general clothing For knitted wear Part name For general clothing For denim For general clothing | For knitted wear
EIAN T Ot N1RE(22.6) Ot R 1RF(e2.2) Ot X1RA(21.6) EAMAN ] Ot R IRF(22.2) Ot #E@2.6) | Oft 7 HEF(@2.2) |OftN1RA(e1.6)
Needle hole plate $10212-101 $10213-001 $10211-001 Needle hole plate $10213-001 $10212-101 $10213-001 $10211-001
" FEHA ©h " £ BFa#E O©rh b £ AFEHE hh & FEHA ©hH F AFEHE O N xBFEH O FAFEH
Shuttle hook box assy 152687-902 152685-902 Shuttle hook box assy 152685-902 152687-902 152685-902
KHE OXxH»%B OXNEA KD ZE OXNEA OXHN %8B OKXKHNEA
Large shuttle hook 152686-001 152682-001 Large shuttle hook 152682-001 152686-001 152682-001
EWFIER Ox#HFiEh OFHF TR THRFUER OFHFIER OFHFIER OFx#HAFER
Tension spring 107606-001 104525-001 Tension spring 104525-001 107606-001 104525-001
%) IE Q%M IF1B OFEY) ih XEV) E 4 OB Eh ©% ) (1B O©%WY) I
Spring 144588-001 145519-001 Spring 145519-001 144588-001 145519-001
K E KR OKXH E K4 KU EERA U4 4R KD FK4E OFEIEE" 35 KHE &K
X A%
Shuttle race base assy $02427-201 $37976-001 Shuttle race base assy $02427-201 S37)9:6-0§%
K1 E OK D & % AN EHEA A2 * B E 1K OK 1 %1k AN EERA X
Shuttle race base $02428-001 $37977-001 Shuttle race base $02428-001 $37977-001
IV EtHE <o .. NEVVE it . 108 Tyt 2yt
Ceadlo ace 33 8t DP17NY19 % 2 3 >4t DPX5(16) #8 2 >4t DPX5(9) #8 " 3324t DPX5(16) 4 DP17NY(19) 4 DPX5(16) . DPX5(9) 46
y $37928-419 107415-416 107415-409 eeale assy 107415-416 $37928-419 107415-416 107415-409
if DPX17NY#19 ©DPX5#16 ©DPX5#9 & ©DPX5#16 DPX17NY#19 ©DPX5#16 ©DPX5#9
Needle $37928-019 107415-016 107415-009 Needle 107415-016 $37928-019 107415-016 107415-009
1 & 2 oA S BT = 4 & 3 bl S AW A U 2 0 & 7 e e i WEARBE | msamus & 7 IRHA
Presser arm assy $37948-009 $37952-009 $37953-009 Presser arm assy $41227-009 $41228-009 $40647-009 $40646-009
mszEn OHF sz ERC OF s 2 IEhA WEAEn _ . O & 2 I8 O & 2 IThA
Spring 154356-001 153568-001 Spring 153569-001 153568-001
WX ZER ©5.6X23(3mmA) ©4x18(2mmAE) ©4x122mmHA) WERE A % P4A31-S | & 2 B431-L . L
Work clamp 153608-101 152777-001 152779-001 Work clamp 154416-001 154417-001
WEAEL ©5.6X23(3mmF) ©4x18(2mmHA) ©@4ax12(2mmH) E AR E V) ARS ) ARL .
Work clamp 154527-001 152778-001 152780-001 Feed plate 154419-201 154420-201
IR © ©12x31(GE T XL ©12X24(L T KS) ©5x13(2mmA)
Feed plate 153610-101 153055-201 153207-201 152791-201
-49-

-50-




KIZEQHE AR, ZOVWOT I XiE. XOEE)TT . (RFORNI U7, SHETES S SmmRMIC TN 7, )
*Standard sizes for work clamps and feed plates are as follows:

(The actual sewing area has 1.5mm margin on every size; inside the lines witch the dimensions indicate )

=S5 NV, Warning labels,”Warnschilder /
Etiquettes d'avertissement,/Etiquetas de advertencia

B1E/Model B430E B431E
4 /Specification -1 -5 -2 -7 -2 -3
O = 1 ER 152777-001 152779-001 153608-101 152779-001 154416-001 154417-001
. 152778-001 152780-001 154527-001 152780-001
OWIAEL
Work clamp R
Work clamp L f(—\‘j_) — 1_\’j_“ - ((_l = (_UTI/V f‘p - T Y
T J T T
8 12 T 25 J 12 16 27
153055-201 153207-201 153610-101 152791-201 154419-201 054420-201
Ok V)t 0.2 3
17 28
Feed plate ] ] 5 — ( :
[— o~

o — JEREL—B %% / GAUGE PARTS LIST/ LEHRENLISTE /
LIST DES PIECES D'ECARTEMENT / LISTA DE PIEZAS CARIBRADORAS

MEABEEDVRI. LTOMERICH Y £ T, /Eachwork clamp pair is used in combination with the feed plate directly below them.
O & X FR.L/Work clamps Rand L

152781-001(F = 41)

153201-001(PL)

153203-001(PS)

S00906-001(1 Inch)

$33747-001(30mm)

152782-001(F = L)

153202-001(PL)

153204-001(PS)

$00907-001(1 inch)

$33748-001(30mm)

ALg | ALy | AL | ] |
5 22 21 Lok =
©xk ') 42 / Feed plate

152792-001(7 = 4)

153205-201(PL)

$33749-001(30mm)

Ot 4k / Needle hole plate

&at ./ Name of parts Size(mm) Code
HER
A e BIETEE S~ - A 40x64 | $38350-001
A CAUTION
vy Label, operation y
A e e Eng, 40 X 64 $38349-001
Feates HEZ L - F] 40X64 | $38353-001
4 Label, elec. shock 35% 118 $38352-001
4 lang.
PEY—7
P E Mark, PE 7.5X125 |  $37059-001

A $10211-001 D $29997-001 E $10212-101 F $10213-001 H $30450-001
21.6 B4 82.2 $2.6
2.6 ) #2.6 l ‘y.__.
L[ s %@3 HESRE ihallE : 4.8
7 vz B — 2 (5= 4 FHIEH) —1,~5 (BARMERE)
L $25127-001 M $34348-001 ED $30925-001 FD $30926-001 BZ S41013-001
% i~ °G>Q S
210 =
84.7 26.5 £10 2.2 $2.2
- 3. ;
s | L 2 will
([ {28 L 128 U it s it 3
#2.6

-51-




	Go to Parts Book Top Page
	LK3-B430E
	A. Machine body
	B. Upper shaft and needle bar mechanism
	C1. Feed mechanism
	C2. Feed mechanism
	C3. Feed mechanism
	C4. Feed mechanism
	D. Presser foot lifter mechanism
	E. Thread wiper mechanism
	F. Lower shaft mechanism
	G. Lubrication
	H. Threading mechanism
	J. Bobbin winder mechanism
	K. Thread trimmer mechanism
	L. Thread nipper mechanism
	M. Synchronizer
	N1. Control box mechanism
	N2. Control box mechanism
	P. Power supply equipment mechanism
	Q. Printed circuit board mechanism
	R. Power table
	S1. Foot switch pedal mechanism
	S2. Foot switch pedal mechanism
	Z. Accessories
	DIFFERENT PARTS LIST



